
 

1 
 

CITY OF OWOSSO 
SPECIAL MEETING OF THE CITY COUNCIL 

MONDAY, MAY 24, 2021 
7:30 P.M. 

 
Meeting to be held at City Hall 

301 West Main Street 
 

AGENDA 
 
PLEDGE OF ALLEGIANCE: 
ROLL CALL: 
 

ADDRESSING THE CITY COUNCIL 
 

1. Your comments shall be made during time set aside for that purpose. 
2. Stand or raise a hand to indicate that you wish to speak. 
3. When recognized, give your name and address and direct your comments and/or questions to any 

City official in attendance. 
4. Each person wishing to address the City Council and/or attending officials shall be afforded one 

opportunity of up to five (5) minutes duration during citizen comments and questions.   
5. In addition to the opportunity described above, a citizen may respond to questions posed to him or 
[...]
with construction between June 2022 and June 2023.  Please note that the schedule for the roughing and 
nitrification tower improvements will be updated in a future amendment.  

 

Item #6:  Replace Table 6 with the following: 



2019 WWTP SRF_Amendment 1 
City of Owosso 

C2AE Project #20-0107 A1-3 April, 2021 

Table 6 
WWTF Improvements Quarterly Cost Per REU 

Improvement Initial 
Construction 

Cost 

Annual 
Debt 

Service 

SRF Int. 
Rate 

Loan 
Duration 

*City of 
Owosso 

Allocation 

No. 
REU's 

Annual 
Cost 

per REU 

Monthly 
Cost per 

REU 
Headworks 
Improvements 

$,2726,527 $107,000 2.00% 20 53% 7,964 $10.96 $0.91 

Trickling Filter 
Replacement 

$2,750,000 $168,000 1.875% 20 53% 7,964 $11.18 $2.80 

Solids Handling 
Improvements 

$3,056,400 $184,672 1.875% 20 53% 7,964 $12.28 $1.03 

         
*These improvements' anticipated service life exceeds 20 years therefore considered a Contract Capacity expense allocation   
 

 

Item #7:  Add the following at the end of Chapter 6: 

6.4  Public hearing information is included in Appendix G 

 

Item #8:  Add the following new Appendix G:   

G.  Amendment Number One - Public Hearing Notes.  

 

Item #9:  Add the following new Appendix H:   

H. Amendment Number One - Cost Opinion 

 

Table 6. WWTF Improvements Quarterly Cost per REU 



 

 

THIS PAGE IS INTENTIONALLY LEFT BLANK 

 



2019 WWTP SRF 
City of Owosso 

C2AE Project #19-0008  April, 2019 

 

 

 

 

SUPPLEMENTAL INFORMATION 

SEPTEMBER 2019 

 

Submitted to J. Berman, PE 

 



 

 

THIS PAGE IS INTENTIONALLY LEFT BLANK 

 



106 W. Allegan St. Suite 500 
Lansing, MI 48933 

: 517.371.1200 
www.c2ae.com 

 

September 6, 2019 

Mr. Jonathan M. Berman, PE 
Senior Project Manager 
Michigan Dept. of Environment, Great Lakes and Energy 
Drinking Water & Municipal Assistance Division 
Constitution Hall, 4th Floor 
525 West Allegan 
PO Box 30817 
Lansing, MI  48909-8311 

Dear Mr. Berman, 

Enclosed please find C2AE’s response to questions stated in your September 4, 2019 email. All requested items are 
updated and attached to this letter.    

As always, if you have any questions or need any additional information please do not hesitate to contact us at          
(517) 371-1200 or email at brian.vanzee@c2ae.com. 

Sincerely, 
C2AE 

Charles M. Anthony 
Civil Engineer 
 
 
 
Brian W. VanZee 
Project Manager  
 
BWV/bad/19-0008 
 
cc:  Glenn Chinavare, City of Owosso 

Ch l M A h

Brian W. VanZee
P j t M



2019 WWTP SRF
City of Owosso

C2AE Project #19-0008 1 September 2019 

Supplemental Information 

1. The project still needs clearance from U.S. FWS.  What is the current status?  Did you have to contact U.S. FWS 
directly or were you able to resolve this crosscutter through the streamlined Section 7 Consultation Web site?  I 
did not see anything in the final SRF project plan.    

 
See attached U.S. FWS documentation from the FWS iPaC website showing an endangered species impact 
determination of none. 

 
2. The project still needs resolution from MSU-MNFI’s 2/20/2019 rare species review which you included in 

Appendix D of the final SRF project plan.  Has the additional/further investigation mentioned on Pages 7 & 26 of 
the final SRF project plan now been completed relevant to those six (6) flora and fauna other than the Indiana 
Bat of which I understand that tree removal will be performed between November and March to avoid impact? 
 
We note that the roughing and nitrification towers will be demolished and replaced as a result of the project.  In 
turn, it would follow that the work is not all limited to existing structures.  Are the towers considered a wildlife 
attractant? 
 
The only part of the project that would affect the flora and fauna on site is the relocation of the nitrification and 
roughing towers. These towers, however, will be located in the mowed and maintained section of the property 
(see below); therefore, these flora and fauna will not be affected. 

 

 
 



2019 WWTP SRF
City of Owosso

C2AE Project #19-0008 2 September 2019 

3. The project still needs letters sent to all the applicable THPOs to provide them opportunity to comment.  What is 
the current status on the letters to the THPOs?  I did not see anything in the final SRF project plan.        

 
See attached THPO correspondence received September 5, 2019. 

 
4. Confirm the final SRF project plan is meant to convey that the project will have no potential impact to 

floodplains, streams, or wetlands.  Do you agree that the project has no need for a Joint Permit Application 
process? 
 
The only part of the project that could affect the floodplain on site is the relocation of the nitrification and 
roughing towers. These towers, however, will be located outside of the floodplain (see below) and above 
groundwater elevation. Therefore, the floodplain will not be affected. 

 

 
 

5. Will the project require any groundwater dewatering?  If so, will permitting potentially be necessary? 
 
If any dewatering is necessary, it will be localized dewatering potentially needed for the construction of the 
nitrification and roughing tower foundations. Otherwise, no dewatering is expected. 

 
6. Will the project potentially involve any site contamination or cleanup issues relevant to either the 

removal/disposal of contaminated soils or the renovation/demolition of structures containing asbestos?  If so, 
identify the work practices which would be followed. 

 
There is no site contamination on the property; therefore, the project will not involve any site contamination or 
cleanup issues. 

 
7. Will the odors resulting from the project be any greater than that is currently the case pre-project?  If so, since 

Page 26 of the final SRF project plan indicates that with respect to the ‘Operational [Impact]’ “The odor during 



2019 WWTP SRF
City of Owosso

C2AE Project #19-0008 3 September 2019 

construction will remain unchanged…” what will be done for mitigation of the impact in order to address any 
concerns of nearby residents, businesses, etc.? 
 
The plant already features odor control measures. There will be no change to treatment processes to cause any 
change to odor. Therefore, this project will not affect the odor or odor control measures in place after 
construction. 
 

8. Confirm the 20 year projection for the WWTP service area population in Owosso, Corunna, and the townships. 
Table 2 on Page 8 of the Owosso SRF #5691-01 (WWTP) final SRF project plan is labeled to imply the WWTP 
service area population, but it appears to be limited to Owosso only without either Corunna or the townships 
since the PPL scoring data form identified 24,175 as the existing POTW service area.  If you don’t have an 
estimate of the 20 year population projection for the WWTP service area, was the regional planning agency 
(GCMPC) contacted?    

 
The corresponding section in the report has been updated with the following data: 

 
 
 
 
 
 
 
 
 
 
 

9. I understand per your 7/8/2019 response to my 5/1/2019 ‘quick pass’ review the project (and subsequent future 
WWTP projects) is meant to “…return the plant to design capacity.”  What is the design capacity with which the 
project (and subsequent future WWTP projects) is meant to return the WWTP?  What is the existing WWTP 
flow?  The PPL scoring form identifies the average design flow as 4.0 MGD for the surface water discharge.  

 
The NPDES permit recognizes a plant capacity of 6.0 MGD in establishing the discharge limitations for the 
Owosso facility. The current average daily flow of the plant is approximately 4.0 MGD. The existing headworks 
screw pumps are significantly worn and are not capable of delivering 6.0 MGD to the facility. The initial phase of 
the SRF project will address the screw pump capacity returning the ability to pump 6.0 MGD in the plant. 

10. We need a PDF version of a WWTP facilities site map referencing the FY2020 WWTP project to identify all the 
work.  Could the WWTP Yard Piping Plan map could be modified accordingly?  Also, can you send me a PDF 
version of the WWTP processes flow diagram which is legible? 

 
See attached “Supplemental Info Yard Piping Plan”, “Supplemental Information PFD” for project map. 

Table 2 
Owosso WWTP Study/Service Area Population/Projections 

Year City of 
Owosso 

Owosso Charter 
Township 

City of 
Corunna 

Caledonia 
Township 

2019 14,738 4,684 3,341 15,059 
2024 14,443 4,640 3,290 16,781 
2029 14,154 4,566 3,207 18,701 
2039 13,588 4,422 3,047 23,225 

Source U.S. Census Bureau 



2019 WWTP SRF 
City of Owosso 

C2AE Project #19-0008  April, 2019 

 

 

 

 

2019 SRF REPORT 

 

CITY OF OWOSSO 

 



 

 

THIS PAGE IS INTENTIONALLY LEFT BLANK 

 



2019 WWTP SRF 
City of Owosso 

C2AE Project #19-0008 1 April, 2019 

Chapter 1 - Project Plan Contents 

A 2 MGD (million gallons per day) primary wastewater facility was constructed in the 1930s to serve the City of Owosso. 

Chlorination was added in the 1960s. A 6 MGD independent physical-chemical treatment facility was constructed in the 

early 1980s to serve the Mid-Shiawassee County area including the City of Owosso, City of Corunna and the sewered 

portions of Owosso Township and Caledonia Township. This process did not perform to the permit requirements and 

was costly and problematic to operate. A major process modification was constructed in 1986 to incorporate biological 

treatment with the properly functioning elements of the physical chemical treatment plant. In 1987, revisions were 

made to the filter backwash system. Year-round disinfection requirements went into effect in 1991. Sodium 

hypochlorite (chlorine source) storage and feed equipment was installed to replace gaseous chlorine for disinfection. 

Dechlorination was accomplished using the previous granular activated carbon with sodium bisulfite polishing. 

In 1998, minor odor control measures were installed, including: forced draft ventilation on the first stage (“roughing”) 

trickling filter. In 1998, the previous comminutors/bar screens were replaced with combination grinding/screening units 

(“Auger Monsters”) to improve pretreatment. In 1999, a centrifuge system was installed to replace the previous plate 

and frame filter press for sludge dewatering. Polymer sludge conditioning replaced ferric chloride and lime. Variable 

frequency drives replaced across the line starters on two intermediate and three tertiary vertical turbine pumps with 

new motors improving energy efficiency and flow control. Underdrains, media and surface wash equipment were 

replaced in the three pressure filters between 2002 and 2004.  

In 2012-14, a main electrical busway and main electrical breakers were replaced and the switchgear between the 

electrical feeds was upgraded. Use of granular activated carbon for dechlorination was eliminated and the sodium 

bisulfite system upgraded as the primary means for dechlorination. Since 2016, the plant has seen additional 

improvements including the additions of ¼” screens and compactors, replacement of primary clarifiers, and mechanical 

parts of the sludge thickener.  

The raw sewage is first pumped to the aerated grit chamber by the screw pumps in the influent well. Then it passes 

through the primary clarifiers where the primary sludge goes to the sludge thickener and to the sludge-dewatering 

centrifuge before it is trucked to a landfill. The primary clarifier effluent goes to an intermediate pump well. Effluent 

from the intermediate well goes to the roughing tower or to a mono-media pressure filtration and disinfection via 

Sodium Hypochlorite prior to nitrification towers, depending on if it comes from its intermediate or tertiary pumps 

respectively. Water from the roughing tower goes to the intermediate clarifiers and is recycled back to the intermediate 

pump well. Water from the nitrification tower flows to a process water tank and is discharged to the Shiawassee River. 



2019 WWTP SRF 
City of Owosso 

C2AE Project #19-0008 2 April, 2019 

Over time, the proposed project will: 

• Replace the grit chamber mechanical parts.

• Remove and replace the headworks screw pumps and motors.

• Remove, replace, and relocate the nitrification and roughing towers.

• Remove and replace existing solids centrifuge.

This plant serves four communities: Caledonia Township, Owosso Township, the City of Owosso, and the City of 

Corunna. The aging infrastructure must be replaced in order to ensure that the facility can remain operational. 

Delineation of Study Area: 

The study/service area includes the Owosso Waste Water Treatment Plant (WWTP) property and service area. The 

treatment plant is located in the Township of Owosso. As stated above, the plant serves Caledonia Township, Owosso 

Township, the City of Owosso, and the City of Corunna, and the service area is limited by the border of each 

municipality. The location of the WWTP relative to the City of Owosso can be seen below in Figure 1. 

Figure 1. Location Map 



2019 WWTP SRF 
City of Owosso 

C2AE Project #19-0008 3 April, 2019 

1.1 Environmental Setting 

Cultural Resources  

A SHPO application was sent to the Michigan State Historic Preservation Office (SHPO). Based upon review by the SHPO, 

the proposed project will have no adverse impacts to scientific, pre-historical, historical, or archeological sites. This 

response can be found in Appendix E. 

The Natural Environment: 

• Air Quality:

In 1998, minor odor control measures were installed, including: forced draft ventilation on the first stage

(“roughing”) trickling filter. Similar measures will be taken to mitigate any air quality issues. Currently, there are

no air quality issues in the project area.

• Wetlands:

City of Owosso Wetlands Map (Figure 2) illustrates the wetlands that are located within/adjacent to the study

area. Based upon the National Wetlands Inventory Map, the proposed project will not adversely impact existing

wetlands.

Figure 2. City of Owosso Wetlands Map (Source: MDEQ) 



2019 WWTP SRF 
City of Owosso 

C2AE Project #19-0008 4 April, 2019 

• Coastal Zones:

There are no coastal zones in the City of Owosso.

• Floodplains:

The floodplain area within the Owosso study/service area generally follows the Shiawassee River. As seen in

Figure 3, the river passes through the City on its east side through the middle of the city and then flows north.

The proposed improvements will be constructed within the existing building and just outside of the flood zone

on the property.

Figure 3. City of Owosso Floodplains (Source: FEMA) 

• Natural or Wild and Scenic Rivers:

There are no federally designated Wild and Scenic Rivers or state designated Natural Rivers in the City Owosso

and in the study area.

• Major Surface Waters:

Shiawassee River is the only major surface water in the study area.

• Recreational Facilities:

The City of Owosso maintains thirteen park facilities. The closest park to the site is the Harmon Patridge Park,

which is about 0.5 miles north of the plant. Figure 4 illustrates the City’s parks and recreational facilities from

their 2012 City of Owosso Master Plan.



2019 WWTP SRF 
City of Owosso 

C2AE Project #19-0008 5 April, 2019 

Figure 4. City of Owosso Park Facilities Map (Source: City of Owosso 2012 Master Plan) 

• Topography:

The project service area generally slopes from the southeast to the northwest with an elevation change (from

northwest to southeast) of approximately 780 feet to 745 feet, respectively.

Figure 5. 7.5 Minute Topographic Map of North Owosso (Source: USGS) 



2019 WWTP SRF 
City of Owosso 

C2AE Project #19-0008 6 April, 2019 

• Geology:

The proposed project will not be affected by the geological structures/formations in/around the City of Owosso.

Outside of the Shiawassee River, which runs through the middle of the city, the City of Owosso is geologically

homogeneous.

• Soils:

No adverse soil condition exists that would impact the project and its construction. The soils with in the project